
Evaluation of CEC Removal by Ozone/BAF 
Treatment in Potable Reuse Applications 

PROJECT NO.
4832



 

 

 

 

Evaluation of CEC Removal by 
Ozone/BAF Treatment in Potable Reuse 

Applications 
 

 

Principal Investigators: 

Keel Robinson 
Trussell Technologies 

Jörg Drewes 
Technical University of Munich 

Joan Oppenheimer 
Stantec 

Vijay Sundaram 
AECOM 

Co-sponsored by:  
California State Water Resources Control Board 

 

2023 

 



 The Water Research Foundation ii 

The Water Research Foundation (WRF) is a nonprofit (501c3) organization which provides a unified source for One 
Water research and a strong presence in relationships with partner organizations, government and regulatory 
[...]
inoperable. Mitigation measures via a proactive maintenance program on the air release valves, 
along with installing a liquid trap between the air release valves and ozone destruct system, are 
highly recommended to minimize downtime and equipment failure. 

Startup of an ozone/BAC process is different from other unit processes typically used for 
potable reuse. The acclimation period for BAC with fresh GAC is typically around three months 
with respect to transitioning from adsorption to biodegradation as the dominant removal 
mechanism. This may pose challenges to a facility relying on steady-state performance of the 
system to meet overall plant performance goals. While fresh GAC in the BAC will improve 
removal of TOC and many adsorbable CECs when the dominant treatment mechanism is 
adsorption, some CECs such as N-Nitrosodimethylamine (NDMA) and aldehydes may not be as 
well removed until steady state via biological acclimation is achieved. Less and non-
biodegradable CECs, such as PFAS and flame retardants, may be less removed as the sorption 
capacity of the GAC media is exhausted. Validating the performance of an ozone/BAC process 
after completion of startup to steady state may be best achieved by using a compound (intrinsic 
or spiked) that is biodegradable but not adsorbable. 

ES.4.5 Chapter 5 Results 
Chapter 5 built upon the key findings and recommendations from the previous chapters to 
develop examples of public outreach materials. These materials, a frequently asked questions 
(FAQ) page and a four-page handout, aim to enhance knowledge and awareness of how 
ozone/BAC based treatment trains can address concerns surrounding CECs. The FAQ provides 
answers to common questions about the use of ozone/BAC to address CECs based on the 
project findings. The handout delves slightly deeper than the FAQ page to provide a summary 
of the purpose, objective, and major outcomes from this project. The handout summarizes the 
findings of this project but does so by distilling the information into more easily digestible 
concepts that are more user-friendly for public outreach and educational purposes. 

ES.5 Benefits 
Significant information and analyses were completed as part of this project that will help 
practitioners of potable reuse better understand CEC screening for treatment performance and 
implement ozone/BAF. Chapter 3 provides a synthesis of the findings from Chapter 1 (Data 
Collection and Synthesis from Literature and Full-Scale Facilities of Ozone/BAF and CECs) and 



Evaluation of CEC Removal by Ozone/BAC Treatment in Potable Reuse Applications   xxvii 

Chapter 2 (Health-Based Water Quality Goals for CECs) that addresses challenges with 
ozone/BAF and recalcitrant CECs while also identifying remaining knowledge gaps for 
consideration and possibly future research. The findings from Chapter 3 will help utilities better 
understand the toxicological relevance of certain CECs and which ones may be persistent 
through ozone/BAF treatment. Furthermore, Chapter 3 discusses the importance of upstream 
treatment (i.e., secondary biological wastewater treatment) on CEC removal and ozone/BAF 
performance while also conducting much needed research using RSSCT to assess the 
performance of GAC for TOC and PFAS removal on ozone/BAC effluent. The design and 
operational guidelines developed in Chapter 4 can be used by utilities interested in evaluating 
and implementing ozone/BAF-based treatment trains as it provides information concerning 
equipment selection and sizing, process control strategies, and startup. Public outreach tools 
for use by utilities, including a handout and FAQ, were developed as part of Chapter 5. These 
tools can be customized on a project-specific basis to shorten the learning curve and assist 
utilities with messaging regarding potable reuse, ozone/BAC, and CECs. 

ES.6 Related WRF Research 
• Optimization of Ozone-BAC Treatment Processes for Potable Reuse Applications (4776) 
• Impact of Wastewater Treatment Performance on Advanced Water Treatment Processes 

and Finished Water Quality (4833) 
• Understanding and Improving Reuse Biofilter Performance during Transformation from GAC 

to BAC (5092)





Evaluation of CEC Removal by Ozone/BAC Treatment in Potable Reuse Applications  1 

CHAPTER 1 

Data Collection and Synthesis from Literature and Full-
Scale Facilities 

1.1 Introduction 
1.1.1 Ozone/BAF for Potable Reuse 
Wastewater reclamation is increasingly being implemented around the globe, driven by an 
increase in wastewater disposal, energy costs, and water scarcity. Nevertheless, advanced 
treatment through a multi-barrier approach is needed to meet the potable water standards 
that are capable of protecting against a myriad of contaminants (National Research Council 
2012). It is also desirable to implement reuse systems that are reliable and easy to operate with 
low carbon and energy footprint and cost.  

A multi-barrier treatment train comprised of microfiltration (MF)/ultrafiltration (UF) and 
reverse osmosis (RO) in tandem with ultraviolet light-based advanced oxidation process 
(UV/AOP) is commonly implemented for water reuse, especially with the increasing interest in 
potable reuse without environmental buffers (Gerrity et al. 2013; EPA 2017a). This integrated 
system has been proven to be capable of mitigating the passage of a wide range of trace 
organic compounds in the finished water, including the most persistent constituents of 
emerging concern (CECs) such as per- and polyfluoroalkyl substances (PFAS), 1.4-dioxane, and 
nitrosamines such as N-Nitrosodimethylamine (NDMA) (Glover, Quiñones, and Dickenson 2018; 
Roback, Ishida, and Plumlee 2019). Nevertheless, the high capital and operational cost, as well 
as the cost for disposing RO brine waste, often limits the application of RO-based treatment 
trains. The cost barrier becomes even more pressing for inland applications as brine disposal 
sites may not be readily available (Tchobanoglous et al. 2015).  

Ozone coupled with biologically active filtration (ozone/BAF)1 has been a key enabling 
technology in drinking water treatment for decades due to its ability to simultaneously address 
pathogens and critical water quality challenges such as taste and odor compounds and 
disinfection byproduct (DBP) precursors (Sontheimer et al. 1978). The implementation of 
ozone/BAF in potable water reuse has been on the rise in recent years as an alternative to RO-
based treatment trains, especially for inland application due to its lack of brine disposal 
requirement (C. Lee, Howe, and Thomson 2012; Gerrity et al. 2014; S. Snyder et al. 2014; 
Sundaram et al. 2020) and generally lower capital, operation, and maintenance costs compared 
to RO-based treatment over a range of plant capacities between 1 to 80 million gallons per day 
(MGD) or 3.78 to 303 megaliters per day (MLD) (Plumlee et al. 2014). Though its application in 
water reuse schemes is still relatively new, a number of studies have been conducted to gain a 

1 For the purposes of this report, BAF is defined to mean any type of media for a fixed-film biological filter. This includes the use 
of GAC and the commonly used term biologically active carbon (BAC) and those applications that use anthracite. References to 
the specific use of ozone with BAC will be referred to as ozone/BAC. BAF does not mean biologically aerated filter in this report. 



 The Water Research Foundation 2 

better understanding of ozone/BAF systems in terms of their capability to remove bulk organics 
and both regulated and unregulated trace organic carbon compounds such as CECs (Arnold et 
al. 2018; Bacaro et al. 2019; Bourgin et al. 2018; C. Lee, Howe, and Thomson 2010; C. Lee, 
Howe, and Thomson 2012; Hollender et al. 2009; Sun et al. 2018, Sundaram, Emerick, and 
Shumaker 2014; Sundaram et al. 2020), as well as optimization of process parameters such as 
ozone dose (Arnold et al. 2018; Bourgin et al. 2018; Sundaram et al. 2020); filtration media 
types such as sand, anthracite, or granular activated carbon (GAC) (Zhu, Wang, and Wieland 
2015; Gifford, Selvy, and Gerrity 2018); initial media conditions (i.e. virgin/regenerated media 
versus exhausted media) (Bourgin et al. 2018; Sun et al. 2018); and empty bed contact time 
(EBCT) (Arnold et al. 2018; Sundaram et al. 2020).  

Ozone/BAF treatment for water reuse application is an attractive alternative to RO-based 
treatment; however, its applicability is limited by the total dissolved solids (TDS) level in the 
incoming water. Ozone/BAF effluent might exceed the secondary maximum contaminant limit 
(SMCL) or local basin and/or groundwater limits for TDS for high salinity water  (Vaidya et al. 
2019). Therefore, ozone/BAF systems might be more applicable in locations where TDS removal 
is not required. In cases where TDS is still an issue, a treatment train with ozone/BAF may need 
to be augmented with a side-stream TDS removal technology such as nanofiltration (NF), RO, 
ion exchange (IX) or electriodialysis reversal (EDR) or blending the source water with a low TDS 
water, if available. Another ozone/BAF limitation includes nitrate levels in incoming water. 
Nitrate has a primary MCL of 10 mg/L and is not removed by ozone/BAF, therefore nitrate 
would need to be addressed with upstream wastewater process improvements, other 
advanced treatment technology, or side-stream treatment. 

When TDS is not an issue, ozone/BAF can be more advantageous in terms of cost and 
performance compared to RO-based treatment (Hooper et al. 2020). While it may not provide 
similar total organic carbon (TOC) removal as RO-based processes, ozone/BAF can provide a 
similar overall level of CEC removal (Vaidya et al. 2019). For specific applications where 
ozone/BAF does not provide sufficient TOC removal and/or specific individual CEC removal 
(e.g., PFAS), GAC may be added after ozone/BAF, for additional bulk and trace organics 
removal, including oxidation byproducts (OBPs) and DBP precursors, to provide a finished water 
quality comparable to RO-based treatment. Alternatively, if used as a pretreatment step to RO-
based treatment, ozone/BAF can also provide added benefits in achieving lower TOC (Tackaert 
et al. 2019) and reducing the organic fouling of both MF/UF and RO, as well as removing 
neutral, low molecular weight (MW), highly water miscible, and recalcitrant compounds such as 
formaldehyde and acetone, which cannot be removed well by physical processes, photolysis, 
and OH-radical chemical oxidation (e.g., UV/AOP) (Tackaert et al. 2019).  

It is important to note, however, that the ability of ozone/BAF to remove both trace organic 
compounds and bulk organics (as measured by TOC, dissolved organic carbon [DOC], or change 
in UV absorption [UVA]) depends on site-specific factors, some of which are contingent upon 
primary/secondary/tertiary treatment in the wastewater treatment plants (WWTPs) and 
upstream source control. In fact, upstream source control and primary/secondary/tertiary 
treatment have the biggest impact on both water quality and the type and quantities of CECs, 
and, thus, the performance of an advanced water treatment (AWT) system, including 



Evaluation of CEC Removal by Ozone/BAC Treatment in Potable Reuse Applications   3 

ozone/BAF. Source control has become a standard regulatory requirement for potable reuse to 
minimize or prevent the release of trace organic compounds, especially from industrial 
dischargers. Maximizing nutrient reduction and TOC removal via secondary biological treatment 
may be essential to a developing cost-effective solution for potable reuse.  Coagulation, 
flocculation, and sedimentation and/or filtration may also enhance the viability of an 
ozone/BAF based treatment solution. In terms of ambient temperature effect, BAF 
performance in cooler weather climates may be more limited than warmer water applications 
(Funk et al. 2018; Hooper et al. 2020; Lauderdale et al. 2018). 

The design and operational parameters for ozone/BAF are determined by the project-specific 
goals and water reuse regulations. The most common project goals for considering the 
implementation of ozone/BAF include: i) evaluation of ozone/BAF as both a pathogen and 
chemical barrier; ii) comparison of ozone/BAF with RO-based treatment for potable reuse with 
respect to cost and other implementation factors; iii) evaluation of ozone/BAF as MF/UF and 
RO pretreatment; iv) assessment of ozone/BAF to remove specific contaminants that are not 
removed well by membranes such as aldehydes, glyoxals, acetone, and phenol (Sundaram et al. 
2020). The robustness and reliability of ozone/BAF treatment to address pathogen log 
reduction and a wide array of CECs including pharmaceutical and personal care products 
(PPCPs), pesticides/herbicides/fungicides, hormones, artificial sweeteners, nitrosamines, PFAS, 
etc., is of interest, particularly for potable water reuse as an equivalent to an RO-based 
treatment train (Trussell et al. 2016). Nevertheless, the majority of ozone/BAF pilot- and full-
scale facilities do not evaluate the full range of design and operational conditions and 
configurations needed to achieve potable reuse goals related to addressing concerns 
surrounding CECs (Sundaram et al. 2020). In addition, there are no clear guidelines for 
determining the design and operational parameters relative to potable reuse goals and 
regulations. Thus, understanding the removal mechanisms of CECs via ozone/BAF and its 
linkage to the design and operational variables are still evolving to fully identify the underlying 
key variables and optimization criteria. Bulk organic parameters such as TOC or DOC, UVA, and 
fluorescence excitation-emission matrix (EEM) are often utilized as surrogate indicators to 
predict the fate and transport of trace organic compounds in ozone/BAF systems (Arnold et al. 
2018; Dickenson et al. 2009; Gifford, Selvy, and Gerrity 2018; Ibn Abdul Hamid et al. 2019; Im et 
al. 2019; G. Li et al. 2018; Sundaram et al 2020; Tackaert et al. 2019; Trussell et al. 2016). 
However, the complex matrices found in wastewaters with different degrees of susceptibility to 
oxidation and adsorption/biodegradation make it difficult for TOC or UVA alone to predict 
removal of CECs. As such, identification and utilization of the most appropriate surrogates along 
with health- and performance-based indicators, classified into multiple categories, would be 
beneficial in understanding ozone/BAF performance (Bourgin et al. 2018) and is warranted, 
especially for highly challenging contaminants such as  PFAS, nitrosamines, and others. 

1.1.2 Study Goal and Objectives 
There are presently several ozone/BAF studies at pilot- and full-scale facilities in operation 
around the world. Selected CECs are commonly monitored in these facilities and can be linked 
to each project’s design and operational conditions. The goal of this study is to conduct an 
integrated assessment of ozone/BAF performance data obtained from multiple facilities to 



 The Water Research Foundation 4 

identify the most relevant and challenging CECs from which to develop performance criteria for 
ozone/BAF treatment trains. To achieve this goal, the specific objectives of this study are to: 

• Collect design, operational, and water quality data from several demo-, pilot-, and full-scale 
ozone/BAF studies/projects through a curated questionnaire and interviews and compile 
the data into a comprehensive database; 

• Benchmark the collected water quality data according to different design and operational 
configurations and systematically analyze the effects of various ozone/BAF operational 
parameters on removal of a wide array of CECs; 

• Integrate the survey results with data from studies published in the literature; and  
• Identify any inconsistencies or knowledge gaps that required additional evaluation. 

1.2 Methodology 
1.2.1 Data Collection Through Questionnaire and Literature Review 